WALLENSTEIN by EMB Mfg.

WALLENSTEIN

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On - NOB 2MO0 - Canada
Ph: (519) 699-9283 - Fax: (519) 699-4146
www.wallensteinequipment.com

BX102 Series 3 Point Hitch Chipper
Parts Manual

Starting with S/N’s
1102R215 and on
MODELS BX102R, BX102RI, BX102RP, BX102RPI

oY)
T4 D2 By 2 AL <
bs ] = &0 s ®\ =
":- K X
- r O r N N\ i
X ,"" ’ ?:’,0 A
Rao N AN GRS < >
[ 3 \N N "“, oy d
S . ) o)D)
| )\
Refer to the operators
manual for safe

operation and

maintainance 10217100 BX102R RevK Parts Manual.030816
Rev 130417




10217100 BX102R RevK Parts Manual.030816 WALLENSTEIN by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB

Mfg. for information.
EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YQOU” for information on

a local dealer.

BX102 Variation Chart |

Option
Intellifeed | Hydraulic [ Hydraulic ] Revision
Winch [ Roller Lift Level

BX Option Cross Referance

M BX102REU BX102R E
: BX102RIEU BX102RlI X F
e BX102RPEU BX102RP X X J
! BX102RPIEU BX102RPI X X X K

Page 2 of 32 For threaded parts installation, refer to the torque charts in this manual. Rev K 130417



WALLENSTEIN by EMB Mfg. 10217100 BX102R RevK Parts Manual.030816

Table of Contents

BX102 Variation Chart.........ccccoorvevrrieeeiennnnns 2 Roller Lift Hydraulic Cylinder ..................... 18
BOlt TOrque........ooeeiiieeeetccccceecereeererceeeeeeeeeee 4 Cylinder Seal Installation............................ 19
Hydraulic Fitting Torque ..........ueeeeeeeeeciccnnnnee 5 Roller Lift Hydraulic Cylinder Detail........... 19
Wheel Lug Torque........cccovuueeeecceeeeeeeeennnnnnnnnn. 5 Flow Divider ASS’Y .....uuuueeeeeeeeeeeeeeeeeeeeeeeeennnns 20
Main Parts......cccoeeriiiiiiiiiiiieeeeeee, 6 Winch and Roller Lift Hydraulic Controls .. 20
PTO BASE ASS’Y ...coeiireereeieccieeeeeeeeeeennneeseeeeeeens 7 Intellifeed Roller Control Components..... 21
[1{e] (o] g o 4 £-JNN S 8 Intellifeed Components..................ccuuueeeee. 21
Discharge Chute Ass’y & Guard................... 9 PTO Shaft #744802.............cccccceevevvvrreeeeennnn. 22
Upper Roller AsS’y ......ueeeceeeiieeiieerenncceceeeeeenns 10 Intellifeed Sethings ........cceeeeeeeeeeeeeeeeeeeeeeeennns 23
Lower Roller AssS’y .......cuueeeeeeeeeeeeeeeeeeeeeeeeeeenes 11 Intellifeed Wiring Diagram #262109........... 24
Hopper Ass’y (top view) ........vveeeeeeeeeeneenne 12 Hydraulic Hose Parts List ..............ccceueeeeeee 25
Hopper Ass’y (bottom view)....................... 13 Hydraulic Schematic BX102R..................... 26
Feed Table Parts .........eueeeeiiiiiiiireiccieeeeeees 14 Hydraulic Schematic BX102RP.................. 27
Roller Valve Detail ..........ccooeevrrrvvrniiiiinnnnnns 15 Hydraulic Schematic BX102Ri................... 28
Feed Roller Control Detail .......................... 15 Hydraulic Schematic BX102RPI................. 29
Hydraulic Winch ............ccccovviiiiiriiiiieeinnenenee. 16 Labels - Left Side View ............uuuueeeeeeevennneee 30
Winch Drum Detail .......cccooeiiiiiiiiiiiiinnnnnnnnn. 17 Labels - Right Side View .............cccueeeeeeenee 31
WINCh Arm ASS’Y ....cooiiiriierniceeeeeeeeeeeennaneennns 17 ACCESSON@S...cuueeceeeeeireererrtceeeeeeeeeeeeenanaenens 32
Fairlead Ass’y Detail ..........ccoevveeeeeeeennenennnnns 18

Maintenance should be performed by
trained personnel only.

~

Refer to the operators
manual for safe
operation and

maintenance

Rev K 130417 For threaded parts installation, refer to the torque charts in this manual. Page 3 of 32



10217100 BXT02R RevK Parts Manual.030816 WALLENSTEIN by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque ~
values for various bolts and capscrews. 1/4 8 6 12 9 17 12

Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27

in chart unless otherwise noted. Check

tightness of bolts periodically, using 3/8" 27 20 45 33 63 45
bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75
hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400

7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

me 0 @ &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla,,mﬁter 8.8 10.9
for non-greased or non-oiled threads A (N.m) (Ib-ft) (N.m) (Ib-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 0.4 1.8 1.3
I therwi ified
e e ook |4 3 | 22 | a5 | 33
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 7 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710

e oy

\

- 7 N 7 N
e © ©

T

Page 4 of 32 For threaded parts installation, refer to the torque charts in this manual. Rev K 130417




WALLENSTEIN by EMB Mfg.

10217100 BXT102R RevK Parts Manual.030816

Hydraulic Fitting Torque |

Tightening Flare Type Tube Fittings

1. Check flare and flare seat for defects
that might cause leakage.

2. Align tube with fitting before tighten-
ing.

3. Lubricate connection and hand
tighten swivel nut until snug.

4. To prevent twisting the tube(s), use
two wrenches. Place one wrench
on the connector body and with the
second tighten the swivel nut to the
torque shown.

Tube Nut Size Torque Recommended
Size Across Valuee Turns To Tighten
oD Flats (After Finger
Tightening)
(in.) (in.) (N.m) (Ib-ft) (Flats) (Turn)
3/16 7/16 8 6 1 1/6
1/4 9/16 12 9 1 1/6
5/16 5/8 16 12 1 1/6
3/8 11/16 24 18 1 1/6
1/2 7/8 46 34 1 1/6
5/8 1 62 46 1 1/6
3/4 1-1/4 102 75 3/4 1/8
7/8 1-3/8 122 90 3/4 1/8

The torque values shown are based on
lubricated connections as in reassembly.

Rev K 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 5 of 32



10217100 BX102R RevK Parts Manual.030816 WALLENSTEIN by EMB Mfg.

BXT02RP!I

MODELS BXT02R, BXT102RI, BXTO2RP,

|See Feed Table Partsl

Qty

Serrated Flange Locknut, 1/2NC| 6
Flange Bolt, 1/2NC x 1"

Description
1021A105 | PTO Base Assembly

1022A211 | PTO Hopper SubAssembly

1022A210 | STD Hyd Feed Table

o —|o

= 5|0
w

£ Sile

o NN

2

=

o

Af—||o|<|w

See Hopper Ass'y]
& Roller Assy

|See PTO Base Ass'yl

Main Parts

Page 6 of 32 For threaded parts installation, refer to the torque charts in this manual. Rev K 130417



10217100 BXT102R RevK Parts Manual.030816

WALLENSTEIN by EMB Mfg.

sdeug om] yimy} X ,91/¢ ‘uleyg poddng oLd 01€26Z 09
WC) X .91/} '8|qe] ey ¥1126Z 6y

SPealyL [In4.G X ONg/| ‘Pu3 poy 2999/7 8y

.} X ONg/| ‘llog abue|4 €919/7 Ly

JIE X ONS/E ‘)log obue|4 €€19/7 14

48/}-1 ‘Joysem %007 }idg 16€€LZ 14

W0/} “18ysepm 3vs 1G1€L7 144

0GE X ONZ/L ‘INN 1oAY 196¢.Z (94

L€ X ONG/E INN 19AIY 696¢.Z [44

0 ONg/| Inuxo0T 8bue|4 pajessg 166¢LZ 34
4N8/L-1 ‘INN 007 X8H ¥6¢¢.Z V4

ONP/E INN %907 X8H V12¢lZ 6€

ONZ/L ‘INN %907 XeH 314474 8¢

ONZ/L NN X8H T 139¥4 L€

89 .b/€-L X ANZ/L W09 X8H | 896.G1.2 9¢

819 8/L X ANg/) Hog X3H | 892./G1.Z Ge

pieng) g Assy
ajny) abieyosiqg 99g

|ddc01Xd
'dd201Xd '1d201X9 "d201Xd STHAOW

~ ||| |N|~ |||~ |||~ |~ |N|O|— |~ |N|TF|N|N|N|F|O|N|N|— [T |N|O|N|F | |N|~—|—

JIE-TXONZ/L Hog XeH | /26L/Z 8

JIEL XONZ/L Hog xeH | 216147 £e

W2/L-L XONZ/L Hog XeH | G1§L/Z 8

(3109ss019 ,2) ,96°9€ X 89 S8LLS ‘UeyS Old | 208z 13
W2IL-L X,91/€ “uld 10y LGLyLZ 3

OL/Lud YUkt [ oplzLz 62

ANS/L-L X p/E-L X ,8/1-| ‘Uid Juswa|du LyLlZ 8z
OG-y X, uidyuidol | zyllLz 12

Jabunid BuooT | Z0vINZ80L 92

7.Xq ‘ainy) abreyosia | §1zvezoL 'Y

J2/1-1 Juswpldp Buisnoy JemoT [ 901M1Z0L (24
Buisnoy Jaddn ‘Juswplepn | GOLMLZOL [

juswp|op\ Hoddng seddoH | #0LM1LZ0L 4

dojs uoyeloy | 65171201 1z

plRIYS OLd | €5111201 0z

Jaysem Jabpa | 06171201 6l

Kyoeded 0| ‘Alquassy 100y | L0LY1Z0L 8l
186pa7 Z6Xg ‘aluy | #06IN6L0L Ll

Joyeaug Biml | y0zMeZLOL 9}

Buimegs Jebpa ‘sbnes | 69212101 Gl

51}

uonduoseg | ‘oN Med | al KOG

A.ssy aspg Old

Page 7 of 32

For threaded parts installation, refer to the torque charts in this manual.

Rev K 130417



WALLENSTEIN by EMB Mfg.

10217100 BX102R RevK Parts Manual.030816

"gouew.lopad1sag ayj uiegqo o) (Ww gg' | -
9/°),91/1 01 ZE/ 1e paUIB)UIeW PUB ]SS 8
sepe|q AJeuone)s pue Jojol 8y} usamiaq
8ouelea|D 8] Jey] papuswwodal Si

JusWp[ap\ BuIsnoH JemoT

Idd201Xd
'ddZ0LXg ‘14201Xd 'd20LXd SIIAOW

¥ W8/E X AN9L/L ‘Mo10818S | LyLb/Z gl
z 20d ‘Bumig esesis | 102622 Zl
Zl 89 .b/L-1 X ANZ/L ‘Hog XeH | 89G6/G1/Z b
¥ 1010y Z6Xg ‘Bjuy | S06IN6LOL 0l
| Ayoeded 01 ‘Juswplop 1010y | LOLMLZOL 6
| Ayoede) ,01 ‘Alquwessy Joj0y | L0LYL20L 8
3 89 .£ X ON§/. ‘Jlog Mo|d 8wo( | 891899/7 L
| JbIE X AN9L/S ‘SOHE 1G£6/Z 9
3 89 ONS/L ‘NN %007 XeH | 891872/7 g
| £X.2 X2 Aoy [ e9g9pz ¥
Z |9ze-11840n ‘Buesg ebuej yog-v | 602527 3
i Jan0) Jojealpul uoneloy | z0LSLZ0) 4
Z W91/G X 4z01X4g ‘Bjeld buuesg | 69171201 i
Ao uopdussaq | ‘oN MHed | al WOg

SHDJ lojoy

Rev K 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 32



10217100 BXT102R RevK Parts Manual.030816

WALLENSTEIN by EMB Mfg.

18HC0L | [BlI9S 1YY

| Hoys ,z/L-¢ ‘aanL [enuely | £0596Z [y
5 WIS X ONP/L ‘MeI0g auIyoe 10£8.7 0.
8 JF/E X ONS/E Hog ebueld | €€19/7 69
¢ ONP/L INN %007 X8H V122.7 89
L piens) abpug | LZZmzzoL 19
| . XONOL/G ‘Nog ebewed | 6zz9/7 99
Z JPIE X ONOL/G ‘Ylog abewied | 17297 9
| J8/€ ‘IByseM IvS | 1€1€/Z 9
| 91/G ‘Jausem IvS | Zzielz €9
5 ONOL/G ‘INN %007 X8H \22e.zZ 29
8 ONP/L NN %007 X8H 1122.7 19
Z DNB/E ‘INN %007 X8H \£22.7 09
8 L XONp/L Nog XeH | 017 65
L [.501°0 xwwg/ ) x g0 wwyz ‘Bundsx3 | eoviez 85
| ,80°0X,£ X A0 ,8/G BudS X3 | G0ELEZ 1G
¢ .} ‘du9 ejpuey 12617 95
Z Bury Jeoeds | z6z15201 G
Z bury ainjded pooH | 16215201 S
| yoje ebeyosiq Juswpiap | 80LMPZOL €5
| JusWp[a jpueH Jooslied | 92ZMEZOL z5
| Jojoslye eb1eyosiq JuswpieM | #2ZMEZ0L 1S
| ajny) abieyosiq Juswplep | £2ZMEZ0L 05
Ao uonduosaq [ 'oNMed | i wog
[ddc0LXd

'dd201Xd '1d201X9 "d201Xd STHAOW

]

SO

O

piono 3 A ssy ajnyd abinyosiq

Page 9 of 32

For threaded parts installation, refer to the torque charts in this manual.

Rev K 130417



WALLENSTEIN by EMB Mfg.

) Alquisssy buiieag psa4 | G0zv2z0l 18 ) ¥0J007 “I0J0 dlnepAH G01¥SZ v.L

} | 144201 X8 8 d¥20lXg - Papieng 'abplg dlineipAH | 80EMO0L 2| € X20dIN X Z0dIN ‘dium 8seaiD i/l | 90141201 98 4 0180 G4OW X JIPN ‘06 Moq13 869167 €L
) 14201 X8 8 HZ04Xg - PapJen ‘abpug [ Z0M090} 86 ) leads “Ia|joy pao4 Joddn HzoiXd [ 1€zmezol a8 | 00 SHOW X DIFIN ‘06 Moqi3 169167 ¢l
| busnoH buliesg Jojo 0N [ 8L2NzZ0l 16 | 00 .9}/L} ‘dwieQ 8soH ajgnog £9v6.2 8 | W) XuplL X up/L Aoy Jeddiyd puig y659vZ VL
) W8/€ X ANGL/G MBI0S 198 [4452%4 96 4 40 ./} 'dweg asoH sjgnog 2916.2 €8 14 4052'0 X, X 00 ,Z ‘Bunids 1x3 10G1€Z 0L
) Hosu| X 82-6020N ‘butieag |leg £061¢Z G6 14 .8/ X ONY/} 'SOHA 1125817 a8 / 2020 Xdd X diN ‘burpiy aseaid 118622 69
14 .C X ONg/} ‘liog abejed §629.7 76 8 ONZ/J ‘1NN #0017 XeH 1GeelZ 18 Z 2020 Xdd X diN "Buipi4 8seais 0g moq|3 L0€62Z 89
14 .7 X ONZ/ ‘liog abelued 11629/ €6 4 ON9L/G ‘1NN #007 XeH [3444%4 08 [4 2020 Xdd X d ‘buni4 aseai 208627 19
14 JPIE X.91/E ‘Uld 110y 415474 26 14 ONP/L ‘1NN #0017 XeH 134474 6L 4 Z0dWN ‘Buyid 8seain Gy moq|3 y026¢Z 99
14 SIPUBH INN | 02ZMZC0l 16 [4 .2/L-L X ONg/L ‘Nog XaH §161.7 8. [4 ANp/L DUl 8seais 202622 99
4 oA buuds | 90zmzzol 06 4 .} X DN/} 1109 XeH 016117 Ll | ¥2-80240N ‘Buesg abueyd jjog-y y025¢Z 9
3 HY LY JOAd J9]j0y ‘JuauWpldM | HZ0ZMEZZ0L 68 ) L€ X ON9L/G ‘Jiog X8H 0€¢1.Z 9. 4 OpIIS PooH J0j0y | 80ZSTC0l €9
3 H1 WY JOAId J3|j0y ‘Juawpep | 202MZZ0L 88 | . X ON9J/G 1109 XeH 0cellz 6. 4 Joysep aimded [ 81975104 29
i) uoyduosaq ‘ON Hed | @l wog Ao uoyduosaq ) Ao uoyduosaq ‘ON Hed | dlnog

_ Ieyeq Alquiassy Buueag vmm“__

10217100 BX102R RevK Parts Manual.030816

|ddc01Xd

Rev K 130417

For threaded parts installation, refer to the torque charts in this manual.

'dd201Xd '1d201X9 "d201Xd STHAOW A ssy 19]j0Yy 19ddn

Page 10 of 32



10217100 BXT102R RevK Parts Manual.030816

WALLENSTEIN by EMB Mfg.

L ¥0v0 DIMN X 94O ‘06 Moq|3 199167 601

) .91/1 1 dwed asoH sjgnoq €9Y6.7 0cl ) b=l Xy A8y Jaddiy) pulg ¥659vZ 801
& .¢/| dwej) 8soH 8jgnoQ C9v6.7 6Ll Z .91 X 20dIN X Z0dIN “©SOH aseal9 y/|, €1£6¢Z L0l
14 v/€-1 X ONZ/| ‘jlog ebewed 86¢9/7 8Ll | 2020 Xdd X dd ‘lubress 4555174 901
14 2/1-€ X ONg/| ‘Hlog 8belied 01629/7 Ll b 2020 Xd4 X diN Jubress | 1€62Z G0l
| 4AN9L/G ‘MaIdS }83 [445 24 9ll 4 2020 Xdd X dIN 06 moq|3 10€6¢Z ¥0l
8 ONgZ/I ‘INN %007 X8H 16¢.Z Gl b 2020 Xd4 X d ‘lubrens ¢0€6¢Z €0l
4 /-1 X ONZ/| og XoH 15 Y4 141 14 G X 1dNg/) ‘Bumiy esesi ¥0¢6¢Z <0l
) € X ON9J/S )log XoH (474 el ) al0g ,z/|-| buueag jjog-y ¥025¢Z 10}
| Z X ON9L/S 109 XeH 0¢CllZ 4% | Jb/€-| Wesu| buueaq |leg £061¢Z 001
| J0JO| dl|neIpAH sauss GLe y0L¥SZ Ll | [0 P94 JoMoT | GO0ZMZC0) 66
4 0180 94O X DI 06 Moq|3 859167 0Ll | Buisnoy buiieag JojoN ON | 812ZINZZ0L 86
J5T5) uonduosaq | uonduasaqg | al wog 373} uonduasaqg |uonduasaq | @l wog

IddZ0LX9 ‘dicoLXd

14201X9 ‘d201Xd STHAOW

A, SSY 19]|0Y I9MOT]

Page 11 of 32

For threaded parts installation, refer to the torque charts in this manual.

Rev K 130417



WALLENSTEIN by EMB Mfg.

I0}2 Qg SAIPA sspdAg

Jaysep 18 X )
i X 02-11) Molog Uoo | Cheiaex | LOLMEBOL# 0anbal 1dHZ0IXE dHZ0IXE e
durei & paziaqqny 6182974 X | LOZMZZO0L# eanbal [4Z01LXE ‘Y20l Xd
ON /1 INN X007 X8H | LZCLZ# X | sjuawp|apn JoddoH urepy 810N
IcR4Z01 X8 ‘4204 X8 SIBpow o pasn

Rev K 130417

808080 DIFN X dIN X DIFIN 88 L 18Y16Z eyl
W91/L | dwejd 8soH sjgnoq €9v6.7 44"

v/€-1 X ON9L/G llog 8beuie) 122917 34

Z X ON¥/| ‘)log 8berie) €129/7 oyl

/€ X ONS/E ‘}og ebuej4 £€19/7 6¢l

/€ X ANZE-0L# ‘SOH4 £026.Z 8¢l

092 X ON¥/l ‘INN-AY ¢96¢.Z A"

0S€ X ONZ/| INN-AIY 196¢.7 9¢l

Z1€ X DNB/E INN-AIY 6596¢.7 gel

0G1 X DNB/E INN-AIY 8G6¢.7 ¥el

4ANZE-0L# ‘INN dUIYde [4IX4¥4 cel

ON9L/G INN %907 X8H X449¥4 cel

ONP/L ‘NN %007 X8H [41Y49¥4 LEL

/-1 X ON9L/G ‘Hog XaH L2117 0¢l

8Ae/\ JoI|9Y 1BA0SS0ID 10¥95Z 6¢l

¥0v0 XOIrd X dIN 06 moq|3 [44]574 8zl
¥0¥0%0 DIPIN X DIFIN X DIFIN 881 881167 121
LdNZ/) X DI 8# ‘Jubrens [444574 9cl

d4v/l X diNg/) “18onpay [4445:74 acl

H1.G X @0 g X 8mg/g buudg uoisio| 20€€€Z 14"
OIS , | X 7/} uld yoje buuds 102817 £zl
wawpiap\ JaddoH urepy 3JON 983 22l

Junoj\ pJens) ebpug | 0072201 24}

313 uonduosaqg |uonduasaq | al nog

dY201X9 ‘dHz0ixd
Sjapow Uo pasn

—|—|N|— |||~ |||~ |N|N|O|O|N|O|F|O|—|N|—|N|~—

10217100 BX102R RevK Parts Manual.030816

|ddc01Xd

For threaded parts installation, refer to the torque charts in this manual.

'dd201Xd '1d201X9 "d201Xd STHAOW (maIA doy) A ssy 1addoH

Page 12 of 32



10217100 BXT102R RevK Parts Manual.030816

¥G|# JO PEs}SU|
|dH201X4d 8 14201 X9
:Uo pasn

G L# '8 ¥S1# JO PESISU|
Idd201Xd 8 14201 X4

Page 13 of 32

For threaded parts installation, refer to the torque charts in this manual.

WALLENSTEIN by EMB Mfg.

l € X ON9L/G }log XaH 082}.2Z GGl

3 .91/€ ) dwejd 8soH ejgnoq YOv6.7 Gl

3 .91/1 1 dwejd 8soH ejgnoQ £0v6.7 £G)

Z Z/L-€ X ONOL/G ‘llog 8belue) 6229.Z 61

z ZLE X ONIL/G INN-NY 1562/7 LG}

3 ON9L/G INN %007 X8H V22212 051

! Z/L-€ X ONOL/G )10g XoH Gzl iz Y}

| [HY .6 x"@ 0 7 x aamg/¢ bundg uoisio] L08€€Z gyl

¢ WWwZz X Wuwol ‘uid [0y L0y Z Iy}

Z 9}/¢ uld yojeT oLziz ol

| 01e0 Hjuljdoy T4 Gyl

z ¥/€-¢ X 8/G uld yulido) Lz vyl

! Buiysng Jesp ejqeL pee4 | 0€ZINZZ0) eyl

Jusupe 4eddoy ] pIEng Jeljog JaMo | 08212201 | 2vh

[3T) uonduosag |uonduasaq | al wog

[ddc0LXd
'd¥201Xg "14201Xd ‘¥20lX9 SIIAOW (malA wopoq) A,ssy 12ddoH

Rev K 130417



WALLENSTEIN by EMB Mfg.

10217100 BX102R RevK Parts Manual.030816

|ddc01Xd

ddz0LXd ‘14201 Xd
¥2o1xX9 SIHAOW

3 ANOL# N %007 XeH Y0221 €0 | | a0.91/11 “dwej) 8soH 8jgnog £9v6.7 61
) JoAd 10500 p8ad | 1121220} 1% Z | eyong .1 X7/} "uid YyojeT bundg 102817 202 ¢ | .z/l-l X ON9L/G og ebeiled 22917 61
S Jeydepy Bulesg Jj0g-n | 8€5S510L 01z I W2/b7) X, 91/E ‘uld 110y 1GIv1Z 102 | .2 X ON9L/G Jlog obewed | z0zz9.7 Z61
8|  .b/E X ANOL# ‘MaIg BuIyOB 91£8/7 60 | Joedwo) “Jebunid pejpueH 7 [ 80LNL90L 002 ¥ .7IS X ONS/E Yog 8buel4 £€19/7 161
Zl LIS X ON8/E Jlog 8bele) ££29/7 807 | alpueH [o4uod pead | £02Sz201 661 ¢ WZ/1-) X ONY/L "SOHS 9116/7 061
) JpIE 18ysem 3vS VL1817 107 | | H1 uewpem dely ejqel pead | Hogzmzz0L 861 ¢ G91 X ONP/) 1N 1Ny G562.7 631
Zl ONB/E ‘IN ooy 1162.Z 907 | | Juawpiapm sjeld delf ajqel pead [ 0gzMmzZz0L 161 ¥ ON9L/G ‘NN %007 XoH [¥442%4 33l
0} [ON9L/G nuyo07] abue|4 pejenss 1252/7 507 | JusWpiapm 8lge] pee4 [ 0zMez0l 961 | 8je|d Junojy eneA [ 68216201 181
| ON/E N %007 XeH V12217 07 | | Alquessy ajqe] pee4 uowwo) | 10zvzzol 61 | pieng oneA | 95212201 931
Ao uondiasaq 'ON Med | al wog Ao uopdiiasaq "ON Med | al Nog Ao uopdiiasaq "ON Med | al NOg

/| J8ysep IVS |LIELZH# X)

7/€ X DN¥/| M8I0S "YdBN | 0E8LZ# XI

dweyD sl paziiaqany 6182974 X|

ON ¥/l MN X00T XeH | L.ZCLZ# X|

[d¥Z01 X9 ‘T¥20LXg Slepow uo asn LLZ Yl 961

sopnjoul A,ssy

sHDd 3|gp] P34

Rev K 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 14 of 32



WALLENSTEIN by EMB Mfg.

10217100 BXT102R RevK Parts Manual.030816

Roller Valve Detail |

MODELS BX102R, BXT02RP

BOM ID | Description | Description Qty
155 756215 Spring Ctr Low Force Directional Valve| 1
156 1022M213 [ Bearing Yoke 1
157 1022M217 [ Solid Bearing 1
158 211301 Clevis Pin 3/16 x 1-3/8" 1
159 212210 Hitch Pin Clip, 1/16 1
160 751122 Nipple, MP x MP 0808 1
161 751451 #8JIC x 1/2NPT 90 Elbow 4
162 751487 Tee MJIC x MP x MJIC 080808 1
163 756305 Brand PFC 0-8 GPM 1

Control Base Pivet Link

Feed Roller Control Detail

BOM ID | Description | Description Qty
164 1015M537 | Bushing, Bearing 2
165 10221239 | Control Base Pivot Link 1
166 1022W224 | Detent Reset Weldment 1
167 721203 Ball Bearing 6202 RS 1
168 731401 Spring 3/4 x 4" Heavy 1
169 271420 Hex Bolt, 7/16NC x 2 1
170 272211 Hex Lock Nut, 1/4ANC 2
171 272221 Hex Lock Nut, 5/16NC 1
172 7272241 Hex Lock Nut, 7/16NC 1
173 272271 Hex Lock Nut, 3/4ANC 1
174 273122 Flat Washer, 5/16 2
175 273171 Flat Washer, 3/4" 1
176 273222 PTFE Flat Washer, 5/16 x 0.080"[ 4
177 275522 Shoulder Bolt, 5/16 x 1/2" 2
178 275574 Shoulder Bolt, 3/4 x 1 1
179 276522 Eye Bolt 5/16NC x 2 1

\=

MODELS BX102R, BXT02RI, BX102RP,
BX102RP!I

Rev K 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 15 of 32



WALLENSTEIN by EMB Mfg.

10217100 BX102R RevK Parts Manual.030816

4 .2/L X ONY/L 1og XeH S0LL.LZ |8Y

4 JNZ/} 'INNY007 8Bue|4 pajesss 18GCLZ 4514 ) qouy| ‘Jiy 8|pueH $16957 08y
) gnH Jeag oAl | 9¢LINLB0S 1814 ) 420G “10J0} dl|neIpAH 801vSZ 6.Y
} desg Buiyouipn ,09 G067 061 4 0190 GO X DI Wbleas G¥915Z 8Ly
L LVIE X ONOL/G )jog 8buel4 12197 681 Z [.620°0 x wwp9 x @0 wwig} ‘Bundg dwod 10¢¢eZ LY
) JbIE X ONp/L ‘Jlog 8bue|4 1119/7 38Y ) ped ayeig'saploH | 11ML80S 9.Y
& JVI1L X DN/l ‘M3I0S 198 WvlZ 18V ) oD YouIp ‘sjpueH | ZLLMI80S Gly
[4 .8/€ "JBysepm Ivs \ELELZ 98Y 2 pIRIYS | LLIMLB0S 1244
) ONZ/L ‘INN 3007 XaH 16¢Clz 1814 | youm ‘BuisnoH | zoLM1E80S (VA7
14 ONB8/E ‘INN %007 XaH €¢Cl7 8% | }Jeys Jojo\ ‘Jausep | ¥111180G [4A4
) JZ/1-€ X ONZ/) ‘Hog XoH Gegl.l7Z €8y ) ayelg wnig 0|9 | ¥0ZINZ10S LY
4 JVI€-1 X ONZ/) ‘}1og X8H L18117 414 ) POy [0Ju0] YOUIN |  €0CINESOL (744
J3%3) uonduasaqg |uonduasaq | @l mogd fo uonduasaqg |uonduossaqg | @l nOg

"payolew

Aoa1109 ale sieab ainsui [Im SIy |

Jes9 usAlQg SZLINLBOGH
gqnH Jes9 Al 9CLINL80GH#

:s)9s uj Jopio ased|d ‘sieab youim

Buliapio usym INVLHOLNI

IddZ0LX9 ‘ddc01Xg STIAOW

[ ysuim dlinBIPAH

Rev K 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 16 of 32



WALLENSTEIN by EMB Mfg.

10217100 BXT102R RevK Parts Manual.030816

Winch Drum Detail |

MODELS BXT02RP, BXT02RPI

IMPORTANT; When ordering
inch gears, please order in

5081M126 Drive Gear Hub

5081M125 Driven Gear
This will insure gears are
correctly matched.

BOM ID | Description | Description Qty
227 5081M125 | Gear, Driven 1
228 5081W121 | Drum, Main Cable 1
229 725207 725203 Insert Only 2
230 225301 PF206 Flange Only 4
231 729202 Grease Zerk 1/4NF 1
232 234302 Spring Plunger, 3/8NC x 5/8" x 21 Ibs 1
233 746531 Key, 1/4 x 1/4 x 2 1
234 272231 Hex Lock Nut, 3/8NC 6
235 774113 Set Screw, 1/4NC x 1/2" 2
236 776233 Carriage Bolt, 3/8NC x 3/4" 6
237 292112 Synthetic Winch Rope 1/4 x 50" with Hook| 1

See Fairlead Detai

MODELS BXT02RP, BXT02RPI

BOM ID | Description | Description Qty
237 1083W203 [ Winch Arm Extension Weldment | 1
238 1083W205 | Winch Base 1
239 271640 Hex Bolt, 5/8NC x 4 1
240 272231 Hex Lock Nut, 3/8NC 4
241 272261 Hex Lock Nut, 5/8NC 1
242 276134 Flange Bolt, 3/8NC x 1 4
243 276152 Flange Bolt, 1/2NC x 1-1/4 3
244 1061M108 | L Handled Plunger, Compact 1
245 714151 Roll Pin, 3/16" x 1-1/2" 1

Rev K 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 17 of 32



10217100 BX102R RevK Parts Manual.030816

WALLENSTEIN by EMB Mfg.

Fairlead Ass’y Detail

MODELS BXT02RP, BXT02RPI

Item | Part Number | Description Qty
246 | 5081W103 Bracket,Fairlead 1
247 | 5081M109 Bushing, Fairlead Side 2
248 | 5081M111 Bushing, Fairlead Top 2
249 | 727103 Fiberglide Bearing 1/2" x 1" 8
250 | Z71566 Hex Bolt, 1/2NC x 6-1/4, 5-1/4 Shank| 2
251 | Z71567 Hex Bolt, 1/2NC x 5, 4" Shank 2
252 | 772251 Hex Lock Nut, 1/2NC 4

Roller Lift Hydraulic Cylinder

BOMID | Part No. | Description Qty
244 1083C107 | Cylinder, 1-1/2" Bore x 6" Stroke x Locking| 1
245 1083M101 [ Cylinder Pin 2
246 712322 Cotter Pin, 3/16" x 2" 4
247 214172 Roll Pin, 1/4" x 1-3/4" 1
248 1083W112 | Locking Pin, CR100 Hood 1

B AN

MODELS BXT02RP, BXT02RPI

See Cylinder Detail

Page 18 of 32 Forthreaded parts installation, refer to the torque charts in this manual.

Rev K 130417



WALLENSTEIN by EMB Mfg. 10217100 BX102R RevK Parts Manual.030816
Cylinder Seal Installation | MODELS BX102RP, BX102RP!

= o
"//////lﬁ DETAIL
\\\\}}\ ORIENTATION OF SEALS

Roller Lift Hydraulic Cylinder Detail |

MODELS BXT02RP, BXT02RPI

Seal Kit #SLK-1510AN

BOM ID | Part No. Description

1083C1063 | Rod, 1x3/4

1083C1064 | Barrel, 1-1/2" Bore
G150-100S | Gland, 1-1/2"x 1"
P500-150SP | Piston, 1-1/2" Bore
272254 Hex CTR-lock Nut, 1/2NF

ty

3,1 BN (98] LX) B
=== ]=|o

Rev K 130417 For threaded parts installation, refer to the torque charts in this manual. Page 19 of 32



10217100 BX102R RevK Parts Manual.030816

WALLENSTEIN by EMB Mfg.

Flow Divider Ass’y |

MODELS BX102RP, BXT02RPI

BOM ID | Description | Description Qty
261 1083W151 | BX102R IntelliFEED Weldment | 1
262 751442 #8 JIC x 1/2NPT 3
263 751492 Elbow 90 MJIC x BH 0808 2
264 751493 BH Locknut, 08 B
265 751494 Tee, MJIC x BH x MJIC 080808 | 1
266 256306 Brand Flow Divider 70:30 1
267 271125 Hex Bolt, 1/4NC x 2-1/2 2
268 772958 Riv-Nut 3/8NC x 150 2
269 272962 Riv-Nut, 1/4NC x 260 2
270 276133 Flange Bolt, 3/8NC x 3/4 2

Winch and Roller Lift Hydraulic Controls |

MODELS BX102RP, BXT02RPI

Seal and Replacement Kits

1x SK SD5/1

Complete seal kit for your part #256216)

1x SK SD5/2

Complete seal kit for your part #256219)

1x L5(M8)

BOM ID | Description | Description

248 751644 Straight, MJIC x MORB 0608 | 6
249 756218 Two Spool Valve, VC x 12GPM| 1
250 271225 Hex Bolt, 5/16NC x 2-1/2" 3

Page 20 of 32

For threaded parts installation, refer to the torque charts in this manual.

Rev K 130417



WALLENSTEIN by EMB Mfg.

10217100 BXT102R RevK Parts Manual.030816

Intellifeed Roller Control Components |

Forward
Reverse

| MODELS BXT02RI, BXT02RPI

Control Base Pivot LinK

" [BomID Description | Description Qty
296 1083L154 | Switch Mount Plate, BX102RI 1
297 1083L155 | Sensor Box Lid 1
298 1083L156 | Feed Switch Guard 1
299 1083L157 | Feed Pickup Trigger 1
302 262823 Rubber Grommet 3/4 x 1/8 2
Forward | 303 264403 Prox Switch NO Sourcing 5amp | 1
Reverse | 304 764405 Prox Switch NO Sinking 5amp 1
306 272211 Hex Lock Nut, 1/4NC 4
307 272221 Hex Lock Nut, 5/16NC 4
310 272954 Riv-Nut #10-32NF - 130 4
2
3
4
3
4
2
4

311 273111 Flat Washer, 1/4

313 273123 Rubber Flat Washer, 5/16 x 0.093"
318 276133 Flange Bolt, 3/8NC x 3/4

319 276221 Carriage Bolt, 5/16NC x 3/4

321 277282 Jam Nut, M14 x 1.5

322 278301 Machine Screw, 1/4-20NC x 3/4
323 278303 Machine Screw, #10-32NF x 1/2

Intellifeed Components |

| MODELS BX102RI, BXT02RPI

Description Qty
271 1083L151 Rotor Speed Indicator, BX102R 1
272 1083L152 | Sensor Mounting Bracket 1
273 746314 Shaft Collar, 2" 1D x 11/16 1
274 746552 Key, 3/8 x 3/8 x 3/4 1
275 751492 Elbow 90 MJIC x BH 0808 1
276 251493 BH Locknut, 08 1
217 751641 #60RB x #6JIC 2
278 2751643 #BORB x #8JIC 1
1
1
1
1
1
1
1
2
1
2
1
1
1
4

279 751673 Tee, MJIC x MORB x MJIC 080808
280 256508 CR IntelliFEED Manifold 6gpm

281 262816 Deutsch Mounting Clip

282 262819 Wire Clamp, 1/2"

283 262822 Rubber Grommet 3/4 x 1/4

284 266204 Control, IntelliFEED

285 266210 InteliFEED Pickup Sensor-68" Lead
286 271235 Hex Bolt, 5/16NC x 3-1/2

287 272211 Hex Lock Nut, 1/4NC

288 Z72341 Jam Nut, 7/16-14NC

289 272531 Flange Nut 3/8NC

290 276133 Flange Bolt, 3/8NC x 3/4

291 278301 Machine Screw, 1/4-20NC x 3/4
292 278303 Machine Screw, #10-32NF x 1/2

Rev K 130417 For threaded parts installation, refer to the torque charts in this manual.

Page 21 of 32



WALLENSTEIN by EMB Mfg.

10217100 BX102R RevK Parts Manual.030816

S/ 174 e/ & I/ 9/

NN

--|[©
7

W o]

L 15
_ 6 _
c€ &2 Ie 7 Y4 62 V44 o2 92

—0

—0

—0

H

|III| -

I

—0

—0

==
i

- —0 5

i Q

{

l-

—

Ry
N

&6

Loogosnego| L ayvNo AL34vS| 26
100860LSNL908al | 14VHS 47vH ¥3NNI|  v6
zsnioosd| 1 14VHS 47vH ¥31N0| €6
80v6LZ] L GO X ZLIN 1709 ANV LNN| 92
19000080%0] L M3IYHOS DINOD| G2
0.d89880| | anH| v.
916089860| 2 77vg 13318| €2
05L0LOV860| L J1ddIN 3ISV3U9| 22
£65809880] | 897 804 IMOA| L2
090+1L09860| | NOLL1Ng HSNd 3131dINOD| LS
£002.860] | 739V A13IHS TYNY3LX3| 6%
9002/860] | 39N1 IAINA ¥31N0 ¥IONVA 13avi| 8y
1000002520] L NIVHO| OF
2000805520 1 ONIYvYIg ¥3INNI|  2€
200080%520[ 1 80-2/0 INOD ASVE ¥3INNI| L€
99089NS/68860| | 39N1L AL34VS ¥3INNI| o€
9908aN1868860( | 39n1 AL34VS ¥3LNO| 62
Zv2zs08660| 8 M3YOS| 8z
100080%520[ 1 80-/0 INOD 3Sv4 ¥3LN0O| /2
1000805520 1 ONIYYIg ¥3LN0O| 92
1000806120 ¢ 80-/0 1139 d73IHS ANOD| S2
(oed G) gov6Lz| L GOXZIW 1109 ¥vaHS| 1zZ
11008080 | IMOA IGNL ¥INNI| L1
690102860 | NId 3781X3174] 91
0016618860 | (,)39N.L NVadvo 001 ‘WO| €1
00L¥¥G18860] | (,)39NL NVadvO 001 ‘WO| 21
G/0L04860] | NId 3781X374] 80
12008080| | IMOA IGNL ¥ILNO[ S0
80z80| ¢ 'SSY TIYNYNOr SSOYD| 20
09v£080080| | IMOA| 1O
IHOOVNIF "d1d| © NOILdI¥9s3da| 'sod
1L00860SNL90A8d - 1SI1 S14Vd FHVdS
| Zo8YYZ# HOUS OLd

Rev K 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 22 of 32



WALLENSTEIN by EMB Mfg. 10217100 BX102R RevK Parts Manual.030816
Intellifeed Settings |

Programming Hints: The factory settings provide good overall performance for the BX chippers, however you may
under certain circumstances, choose to customize performance. Here are some helpful hints:
» For heavier brush, decrease the upper flow percentage for slower feed speed.

* For lighter brush, increase the upper flow percentage for faster feed speed.
» If the chipper is stalling before the feed rolls stop, increase the rotor floor setting.
» If you prefer more aggressive feeding with faster feed and more stops, increase the lower flow percentage.

1. Programming Upper RPM Limit (Ceiling): - N

¢ factory setting is :
¢ 500 RPM for 540 RPM operating speed

¢ 950 RPM for 1000 RPM operating speed SOIL USE HOURS

. - . B MACHINE HOURS
* Press mode button twice. Digital readout will

display current upper limit setting. This repre-
sents the RPM at which the Rapid Recovery
Auto Reverse will re-start the feed rolls after \ J

a suspension.

* Qil Use indicator will flash. Increase or de-
crease setting using program buttons

2. Programming Upper Flow Percentage: ( )
» factory setting is 65%
*  Press mode button once more. Digital read- o
outwill display current upper flow setting. This 2R RCHNE HOURS
represents the percent of hydraulic flow that
will be sent to the feed rolls (Feed speed.).
* Oil Use indicator will flash. Increase or de- L )
crease setting using program buttons, do not
set above 80 %
3. Programming Lower RPM Limit (Floor) : ( )
« Factory setting is: OROTOR
¢ 300 RPM for 540 RPM operating speed R-P-M.
* 650 RPM for 1000 RPM operating speed OLI:CI-lIJIﬁIIEE ﬂgggg
*  Press mode button once more. Digital read-
out will display current lower limit setting. @ ©
This represents the rotor RPM at which the ® ®
Rapid Recovery Auto Reverse will reverse - g
and suspend the feed rolls.
* Machine hours indicator will flash. Increase
or decrease setting using program buttons.
4. Programming Lower Flow Percentage: q A
» factory setting is 35% OROTOR
+  Press mode button once more. Digital read- Al
outwill display current lower flow setting. This %'ﬁ'{c‘_‘ﬂﬁﬁ HOURS
represents the percent of hydraulic flow that
will be sent to the feed rolls (Feed speed.).
*  Machine hours indicator will flash. Increase L )

or decrease setting using program buttons,
do not set below 25%

Rev K 130417 For threaded parts installation, refer to the torque charts in this manual. Page 23 of 32



WALLENSTEIN by EMB Mfg.

10217100 BX102R RevK Parts Manual.030816

20’ (@asn
AN LON v#)

®®
2O\0 0

JOV4 JOLOINNOD WOIH MIIA
L 1E-OSr-08€9

()
240
91

(€)
EN
91

T o1 e

(2)

ng
91

N4

dIONT10S

GED

amd

2 robdor

dIONI10S
EN-EVEL]

N¥O
o g
e/
HOLIMS % % (v @ Eﬁ_w_od‘ ™ 2
¥8 dWvlL
€ Q334 3S4IATY A S i @ v T 2
&/ . NO N8
9 % “ “ ol oo6 IAVIL0 dIS
| | ] ot 4 @ wm_m
¢ (44} -1 08
9 v JAILISOd
HOLIMS 14
d334 amd
XOd 49 NO ©ON1s
TOIINOD IAVIT.9°0 dINLS

g (X
91 \9L/

/
:._>>f7&0 @

NIO
O\0O 0,

JOV4 JOLOINNOD WOIH MIIA
L 1€-OS5€-08€9

d3divag SI SSANYVH 310N

144201 X9 14201Xe SIIAOW

OJo o}t ©
OT8 Ire

o O

D S

NJO
91l

e
9L

a3y
91

(TN s
&

JAILVOIN

| 60129Z# woibpig Buuim pasjiiaju

Rev K 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 24 of 32



WALLENSTEIN by EMB Mfg.

10217100 BXT102R RevK Parts Manual.030816

Hydraulic Hose Parts List |

the folowing pages.

The Chart below is a complete list of hydraulic hoses for all models of the BX102. For infor-
mation on your model and its hose connections please review the hydraulic schematics on

PARTNUMBER
With Protective With Out Protective Description QTy.
Sleeve Sleeve

n/a 729312 1/4 Grease Hose, MP02 x MP02 x 13" 2

n/a 729313 1/4 Grease Hose, MP02 x MP02 x 16" 2
252121SC 752121 1/4 Hose, FJICO6 x 90FJICO6 x 28" 2
252126SC 752126 1/4 Hose, FJICO4 x 90FJIC04 x 34" 1
752127SC 752127 1/4 Hose, FJICO4 x 90FJIC04 x 26" 1
752135SC 752135 1/4 Hose, FJICO6 x 90FJICO6 x 18" 1
252136SC 752136 1/4 Hose, FJICO6 x 90FJICO6 x 23" 1
252250SC 752250 3/8 Hose, FJICO8 x 90FJICO8 x 23" 1
752251SC 752251 3/8 Hose, FJICO8 x 90FJICO8 x 21" 1
752252SC 752252 3/8 Hose, FJICO8 x 90FJICO8 x 82" 1
752253SC 752253 3/8 Hose, FJICOS8 x FJICO8 x 65" 2
2522575C 752257 3/8 Hose, FJICO8 x 45FJIC06 x 30" 1
252258SC 752258 3/8 Hose, FJICO8 x 45FJIC06 x 106" 1
752308SC 752308 1/2 Hose, MPO8 x FJICO8 x 54" 2
252343SC 752343 1/2 Hose, FJICO8 x FJICO8 x 22" 1
252344SC 752344 1/2 Hose, FJIC 08 x FJICO8 x 96" 2
252345SC 252345 1/2 Hose, FJICO8 x 90FJICOS8 x 16" 1
752346SC 752346 1/2 Hose, FJICO8 x 90FJICOS8 x 20" 1
1021F101SC 1021F101 1/2 Hose, FJICO8 x MPOS8 x 84" 2
1021F108SC 1021F108 3/8 Hose, FJICO8 x 90FJICO8 x 82" 1
1021F109SC 1021F109 1/2 Hose, FJICO8 x FJICO8 x 96" 2
1021F110SC 1021F110 3/8 Hose, FJICO8 x FJICO8 x 65" 2
1021F111SC 1021F111 1/2 Hose, FJICO8 x 90FJICOS8 x 16" 1
1021F112SC 1021F112 3/8 Hose, FJICO8 x 90FJICO6 x 110" 1
1021F113SC 1021F113 3/8 Hose, FJICO8 x 90FJICO6 x 106" 1
1021F114SC 1021F114 3/8 Hose, FJICO8 x FJICO8 x 82" 1
1023F108SC 1023F108 1/2 Hose, FJICO8 x FJICO8 x 22" 1

Rev K 130417 For threaded parts installation, refer to the torque charts in this manual. Page 25 of 32



10217100 BX102R RevK Parts Manual.030816 WALLENSTEIN by EMB Mfg.

96"(244cm)|

AN
N8/
®
N8/
252344

1 Typ
Connection
Connection

Size

Hydraulic Schematic BX102R |
Fitting
|dentification

C
NP’
Jl
O
HB
Type
NPT
12

shEe

Page 26 of 32  Forthreaded parts installation, refer to the torque charts in this manual. Rev K 130417



WALLENSTEIN by EMB Mfg. 10217100 BX102R RevK Parts Manual.030816

tion

B o E -
. £, .
E g 8
S L9o%a
S EELS
S 5253 =
c 259038 Nl
.  TrF.T P
S /gl v g
3 EoZm c 2
zZ30z ]
2 o
[« 9
v

Rev K 130417 For threaded parts installation, refer to the torque charts in this manual. Page 27 of 32

Hydraulic Schematic BX102RP |
Fitting Identification
Typ:
Connection
Type
Connection
Size
é _ ORB’
N8/ ! T
756102
®
mﬂB—D@DJ




10217100 BX102R RevK Parts Manual.030816

WALLENSTEIN by EMB Mfg.

Hydraulic Schematic BX102RI |

®

756401 | |
®

254105
Top Roller

-

1l

.

[}

3 E <+3

NI o
N -

de 35

N 2

[}

m

le—
l l|

&

Fitting Identification

Type

i

Connection

I

s

2 8
c £ 8
O L onga
o c
qc, [0 Q
c 5808
Q T E T

l'm |

.Q_.OEKCEI

zsS0TI

Type
Connection

Size

dH
Pioneerm
N8/
®
N8/

Coupler

Page 28 of 32 Forthreaded parts installation, refer to the torque charts in this manual.

Rev K 130417



WALLENSTEIN by EMB Mfg.

10217100 BXT102R RevK Parts Manual.030816

254105
Top Roller

@

. Z54104 y
Bottom Roller S| | |

Hydraulic Schematic BX102RPI |

ion Type

L9%e
55 2%
ghxa

Fitting Identification
t

Connection

Type
Connection

Size

W
8

U

Pi oneerm

Rev K 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 29 of 32



10217100 BX102R RevK Parts Manual.030816

WALLENSTEIN by EMB Mfg.

Z94235

100

294207

Z94120

794207 | 794120 |

N

Z94402

BX102RP, BX102RP ONLY

-Z946184

- 2946178

[ BX102RP, BX102RP ONLY |
[ 794401 | 794415 |

BX102R - Z946175

BX102Ri
BX102RP - Z946181

BX102RPi

[ z94118 |

L
%,

-4
794167

/ » P

/2 |I-p

Labels - Left Side View|

-Z946176
- 2946182

BX102R - Z946173

2946167
BX102Ri
BX102RP - Z946179
BX102RPi

794118
\‘\ Chipper

794120

Page 30 of 32

For threaded parts installation, refer to the torque charts in this manual.

Rev K 130417



10217100 BXT102R RevK Parts Manual.030816

WALLENSTEIN by EMB Mfg.

€819V6Z - IdycoLXa
0819Y6Z - dyzoiXd
LL19V6Z - 1dzoLXd
Vv.L19¥6Z - ¥20LX9

129162
>._zO_n_w_No_.xm._ﬂ_Nc_.Xm_

W3LSAS 1045LNOOD OINOHLO3713

L9162

n_m.m.u__n_n_m_._.zf/&m

81116Z

L

Vi

(ozvvez |

102¥6Z €0Zv6Z |—

30 ©

SETY6Z 1 Y1¥v6Z 4

1057
.00k

L0zv6Z || 0ziv6Z |
70| |2
o | =

¥

[ M3IA 3pIS BN - sjaqp]

Page 31 of 32

For threaded parts installation, refer to the torque charts in this manual.

Rev K 130417



10217100 BX102R RevK Parts Manual.030816

WALLENSTEIN by EMB Mfg.

Accessories |

Call your dealer for pricing and availability

T

#1012L269

#1012L269 Ledger Clearance Setting Gauge.

#C4550

#C4550 SELF CONTAINED PTO
POWER PACK

For model: BX102 Series

Easy to install

For tractors without available hydraulics, the
optional power-pack mounts on the chipper
just under the PTO shaft, and provides you
with the means to operate the hydraulic feed
hopper on model BXTO2R.

WALLENSTEIN

3 POINT HITCH WOOD CHIPPER
MODELS BXA0IR, BXANIAL, BYA0ZAP, BX102RPI
and BXT2R, BXTZRI

OPERATOR'S MANUAL

PRRTED IN CANAD,
[ BABT ASSER: THIETE

#297072
OPERATOR’S MANUAL

Available as a download at
www.wallensteinequipment.com

Page 32 of 32 Forthreaded parts installation, refer to the torque charts in this manual. Rev K 130417



	BX102 Variation Chart
	Bolt Torque
	Hydraulic Fitting Torque
	Wheel Lug Torque
	Rotor Ass’y
	Chute & Guard Ass’y
	Upper Roller  Ass’y
	Lower Roller  Ass’y
	Hopper Ass’y (top view)
	Hopper  Ass’y (bottom view)
	Feed Table Ass’y
	Roller Valve  Detail 
	Feed Roller Control Detail 
	Hydraulic Winch
	Winch Drum Detail 
	Winch Arm Ass’y
	Fairlead Ass’y Detail 

